PureWater Colorado
Direct Potable Reuse Mobile

Demonstration Outreach Summary Report
February 2022




PureWater Colorado Direct Potable Reuse Mobile Demonstration

Outreach Summary Report

February 2022

Table of Contents
=T o N A V=B U Yo 4 - 2PN 1
OULTEACKH TRAIM ittt ettt ettt st st et e bt e b e e s ae e s ae e et e et e e bt e sbeesheesaneeabeeabeenbeenneennees 2
(00} (=T ol oW CTo L] TSP U PP SOPPRPPTOT 2

KBY IVl S S@ES ..ceeeeeeiiiiiiiitittttttttttetttteeeetet ettt ettt et e ee e et ettt e ee e et ettt et ettt ettt et ettt ettt e e et et ee e et et e e e e et e e e eeeeenenenennnennnenrnrnnns 3

F UL L] TRy A = 1G] 4o Lo L=T OO 3
Outreach TactiCs aNd RESUILS.....coiuuii ittt e s b e e s b e e sbeeseneeesareeennes 4
[...]
traditional water cleaning process that includes
four main steps: coagulation/flocculation,
sedimentation, filtration and disinfection. The
PureWater Colorado Direct Potable Reuse Mobile
Demonstration project uses an innovative, 6-step
advanced water purification process without
reverse osmosis to produce safe, high-quality
drinking water. These steps include: ozonation,
biofiltration, microfiltration, granular activated
carbon, ultraviolet light/advanced oxidation,

and chlorination resulting in the elimination of
pathogens, near-total removal of trace organic
constituents and the production of high-quality
water that is protective of public health.

How much will it cost?

Currently this is a long-term, potential solution,
therefore it is impractical to estimate how

this solution would impact water rates for

our customers. The economic viability of the
treatment technology utilized for purified water
will continue to be evaluated against costs

for pumping and treating water, especially as
regulations become stricter and costs for water
go up.

When will it be implemented?

Evaluating the use of purified water is part of
our 20-year planning horizon. The potential use
of purified water will be monitored over time as
the technology becomes more cost effective,
regulations change, and the City’s water demand
grows.

This project brought to you by

.

Colorado Springs Utilities gt
It's how we're all connected M I N ES

0 ccartl> O

COLORADO

Colorado Water
Conservation Board

Department of Natural Resources



TO0AY WE WORK
TOMORROW

N

Colorado Springs Utilities

It's how we're all connected

Recycling water for a sustainable
Colorado future. Sign up for a

free tour of the PureWater mobile
demonstration trailer at csu.org.




Direct potable reuse is a way to maximize the water we all depend on.
Communities choose to reuse water for many reasons:

Potable reuse uses proven technology to purify recycled water to provide
a safe drinking water source that is independent of climate or weather.

Potable reuse allows us to leave more water in rivers, lakes and streams
for fish, plants and wildlife and reduce nutrient loads.

This method of purifying and reusing water is being explored as part of
our sustainable water plan.

The PureWater Colorado Mobile Demonstration Project is sponsored by:

COLORADO O

Colorado Water

Conservation Board
. MINES

Department of Natural Resource

S ” c o
Colorado Springs Utilities ( CAarei’n .‘, v

It's how we're all connected




The

PureWater Colorado
Purification Process

Starts with wastewater that has been cleaned.

Six steps later, the water is purified and safe
for drinking.

Project Contributors

O

Colorado Springs Utilities

e

D

DENVER
WATER

ReN UWIt
nnnnnnnnnn ing the Nation’s
URBAN WATER
INFRASTRUCTURE

STLE ROCK

wate’z

ring our futur

It's how we're all connected

re drop by drop

MINES

COLORADO COLORADO
Colorado Water Higher Education Competitive
Conservation Board . | Research Authority
Department of Natural Resources

COLORADO

SYSTEMS, INC.

A Metawater Company

N

Energy Partners LP




#1. Ozonation

Ozone is a gas produced by subjecting
oxygen molecules to high electrical voltage.

Prior to the next steps, the ozone degrades
organic matter and breaks down into

dissolved oxygen.

This process:

- Destroys microorganismes.
- Breaks down trace chemicals.

HO—

Ozone

Gas
Bubbles




#2. Biofiltration

e Waterissentthrough biologically
activated carbon filters that are covered
with “aerobic” bacteria, which thrive in the

presence of oxygen.

e This process:
- Consumes organic matter.
- Removes trace chemicals.

HO—

Beneficial
Biology and
Carbon
Granules




#3. Microfiltration

e Wateris pushed through tiny poresin a
ceramic membrane.

e This process:

- Removes microscopic particles including
suspended solids, bacteria, and protozoa.

Permeable
Ceramic
Membrane Membranes

pores are 100
times narrower
W ERERV I El
hair!



#4. Granular
Activated Carbon

e Water flows through carbon granules.

e This process:

-  Removes trace chemicals.
- Removes organic matter.

Granular
Activated
Carbon




#5. UV/
Advanced Oxidation

* Generates high energy UVClight.

e (Creates achemical reaction that produces
high energy radicals.

e This process:
- Damages the DNA of any microbes or
viruses, leaving them unable to replicate.

- Destroys remaining trace chemicals.

Hydrogen
Peroxide

Tank

Ultraviolet
Light Lamp




#6. Chlorination

 Adding chlorine at the end of the treatment
process further inactivates pathogens.

e Aresidual disinfectant ensures water
remains safe to drink all the way to homes
and businesses.

— Chlorine
Tank




Purified Water

The water is tested and monitored and must
meet or exceed all drinking water standards.

At the end of all the treatment processes, we
are left with safe, clean drinking water — from
a locally available source!




. =y

—
Colorado Springs Utilities

It's how we're all connected

COLORADO SPRINGS UTILITIES

WATER SUPPLY

South Platte
River Basin
5%

Colorado River
Basin
65%

Arkansas River
Basin & Local

Sources
30%



WATER SYSTEM MAP

é— 3
Colorado Springs Utilities

It's how we're all connected

RiV, ‘-
o RlVe, BLUE RIVER DENVER
gad® COLLECTION Lz 7\ W
} SYSTEM
. Dillon A} COLORADO
olorado River Reservoir :
Chatfield
é;\! Reservoir s P RI N GS
HOMESTAKE g ,’ WATER SUPPLY
CULTN e\, vpporbue (3 oS SYSTEM
Tunnel Reservoir Viu o s
m )
Fryingoan River - Versitieyl = e Y v IEET
Reservoir b A B CANTY a\ 7 Z £ @
Ruedi _ Y Existing Raw Water Pipeline
Reservoir Aﬁ ‘ Hoosier N .
Turquoise Tunnel S ~A—~ River/Creek
\ Lake & == == = Continental Divide
FRY-ARK Montgomery )
COLLECTION > Reservoir Bl  Pump Station
SYSTEM LPAN LEADVILLE @&  Tunnel
A 6\,?'0 %’;ieeic?oé;”? ‘ Water Treatment Plant (WTP)
Monument [1\I)OI\]-0E’[?<:) scale.
) Creek 2) Distribution system not shown.
Fork = Spl%?ey 3) FVA has five pump stations that are not shown.
Ork River ountain :
Reservoi Twin Rock Nerhfield Rampert
Grizzly A\Tunnel OTERO Elevenmile PUMP y Bailey WTP
Reservoir : \ PUMP STATION SOUTHERN
n STATION Reservoir Pine Valley/ DELIVERY SYSTEM
e (SDS) PIPELINE
TWIN LAKES North
(INDEPENDENCE PASS) UPPER HOMESTAKE Slope N ~ COLORADO
COLLECTION PIPELINE System vesNJI| BRADLEY] SPRINGS
SYSTEM - Somzp PUMP Proposed
BUENA VISTA Siope 7/ STATION Upper
Syste Williams Creek
Reservoir
LOCAL
COLLECTION Fountain Valley Proposed
SYSTEM AU WAL Williams Creek
WILLIAMS Reservoir
0 CREEK PUMP
< FOUNTAIN o
behalf o; the Colorado Springs Utilities. Al rights Q V AL L EY %
Te:e ell( dlor the data contained h %k AUTHORITY —= &:
o be reprucced, modied,dstbuted, (FVA) S
iy capayed o pommercily sxplole R-Nef PIPELINE 2
consentof Coltado Sptngs Usties This wor gas ®
v;;as lprepafred ut?lizing th l_)est zat:favgilable ?t Ar“a“ JU NIPER [o)
Lo ol Nethe he ity of Gloado Sprnge PUMP
he Colorado Springs Utilities, nor any of their
:amplloyees malfes gny \}vatrranty, e.xpr):esstor STATION P U E B LO
implied, or assumes any legal liability or
responsibility for accuracy, completeness, or
?eﬁulness gfany dqta cgntaine% hereon. The Pueblo Reservoir n
ity of Colorado Springs, the Colorado Springs
Utilities and their employees explicitly disclaims
any responsibility forpthgdata cgntair):ed hereon. La ke Henry, La ke Meredith, Colorado Canal _é




Colorado Springs Utili®ties

It's how we're all connected

INTEGRATED WATER
RESOURCE PLAN (IWRP)

Colorado
River
Projects

Agricultural
Transfers

Storage

10,000-15,000 15,000-25,000 11,000-13,000 90,000-120,000 50 to 75 MGD of
acre-ft/year of acre-ft/year of acre-ft/year of acre-ft of new or IPR and 1,200-2,500
new supply new supply new supply enlarged Arkansas  acre-ft/year of new
Basin storage Nonpotable demand

All components are necessary to assure sufficient,
reliable water supply for Colorado Springs

Reuse is Part of Water Supply

Non-potable Reuse
/ (currently using)
’ Exchanges

(currently using)
N Indirect Potable Reuse

(future possibility)

Direct Potable Reuse
(future possibility)




Colorado Springs Utili®ties

It's how we're all connected

WHAT IS DIRECT POTABLE
REUSE?

Water Resource Water Treatment Plant Drinking Water

Recovery Facility

Direct Potable Reuse (DPR): cleaning recycled
water to a level that meets or exceeds all drinking
water standards.

HOW DIRECT POTABLE REUSE COULD HELP
OUR CUSTOMERS:

e Clean, safe future water source

» Reliable, locally controlled i’;“"“%
» Sustainable i iy
* Environmentally friendly ; i %P
» Cost effective “1 < o’

 Resistant to climate effects



AVAILABLE REUSE MECHANISMS

Colorado Springs Utili®ties

It's how we're all connected

Non-potable reuse

Irrigation/Commercial/Industrial Users

Exchange

Surface water

WRRF discharge  Agricultural users \Water Court Potable Use

Indirect potable reuse (IPR)

—> ﬁ—

Environmental Buffer

Potable Use

Potable Use



PUREWATER

TREATMENT STEPS

Step 1:

Ozonation

Ozone is a gas produced by subjecting oxygen molecules to high
electrical voltage. This strong oxidant degrades organic matter
and pathogens, then breaks down into dissolved oxygen.

Step 2:

Biofiltration

Water flows through carbon filters covered with beneficial aerobic
bacteria that thrive in the presence of oxygen. This process
removes organic matter and trace chemicals in the water.

Step 3:

Microfiltration

The water is then pushed through membranes with tiny pores to
filter out suspended solids, bacteria, and protozoa. Membrane
pores are 100x smaller than the width of a human hair!

Step 4

Granular
Activated Carbon

During this step, water flows through activated carbon granules
like the filters in Step 2 or a kitchen sink filter. The large surface
area of the activated carbon adsorbs additional organics and trace
chemicals.

Step 5:

UV/Advanced
Oxidation

This step generates high energy ultraviolet light for disinfection.
When combined with hydrogen peroxide, it can create high energy
radicals that further inactivate pathogens and degrade trace
chemicals.

Step 6:

Chlorination

Dosing the water with chlorine at the end of the treatment process
further inactivates pathogens and provides a residual disinfectant
to ensure the water remains safe to drink on its way to homes and
businesses.




JD PHILLIPS .
PROCESS FLOW DIAGRAM Colorado Springs Utilities

It's how we're all connected

Preliminary Treatment Primary Treatment Secondary Treatment Disinfection and Tertiary Treatment

< P Pl >
Influent
Whey
_ Flow Ultra-Violet Discharge to
I[\-ternaIRMlxed Measurement Disinfection Monument Creek
_ _ iquor Return Secondar Final
Mechanical Aerated Grit Primary . Y Sodium Effluent
Flow Bar Screens - e Clarifier , uent T
Basins Clarifier Hydroxide e
Measurement l
v >
o Primary Secondary Ultra-Violet
Preliminary Effluent Effluent - : Filtration
Wastewater Effluent Disinfection To Reuse
System
Air
, Air
Primary
Dt Sludge Return Activated Sludge
\4
-R Waste Activated Sludge
LEGEND ® ®
Haul (to landfill)
——— Liquids Stream
Monument
——  Solids Stream Creek
Interceptor
To Las Vegas Street
> Water Resource

Recovery Facility







Attachment E
Outreach Schedule







PureWater DPR TOUR Schedule

PureWater DPR EVENT Schedule

Presentations

PureWater DPR COMMS Schedule

Tour length = 1 hour (intro, walk-through, Q&A,
Max tour participants is 24 1,000 ea 500ea 600ea 100ea 500ea
Tastings available after 7/15 Cat.3 Cat.2 Cat.1
Stickers,
ﬁ - Magnets,
| - w| Jar Blue
5| @ g,%, opener, Tuck & | pint | WET
Tour Guide 1 - |Tour Guide 2 - E E s Lip Toss & | glasses | Reuse
# of Tours What and How/Technical .;50 § % balm,bar | Mood | Cork and | activity
Needed (Who Tour Date |Tour Day Start Time | End Time |Why of DPR  [process Logistics Guide & < = | coaster | cup [Coaster| straw | book
1 Employee Test Tour 1 17-Jun Thursday 3:00 4:30 |Sage Birgit NA 16| 16|na
Brewshed Alliance Liquid Lecture 17-Jun Thursday 6:00 7:00 Donene Jerry NA 14
1 Employee Test Tour 2 30-Jun Wednesday 2:00 3:00 |Jason Jerry Donene 22| 22na
UB Tour invitation/information 2-Jul
1 WRCO 9-Jul Friday 12:00 1:30 Donene Jason A, Lisa 27 17|na X X X
Science on Tap Lecture 12-Jul Monday 18:30 Jerry na 27 |na X
SmartHome customer newsletter 13-Jul Tuesday
1 CSU Employees BAMs, Cl, PAD 14-Jul Wednesday 9:00 10:00 |Birgit Donene Lisa 22| 18na X
Insight story 15-Jul Thursday
Email to General group sent 15-Jul Thursday
1 Denver Water 20-Jul Tuesday 10:00 11:00 [Jane Jerry Sarah 8 7|na X X X
1 Officer & UB & GM 21-Jul Wednesday 11:45 12:45 |Tara Kirk Birgit, Donene 27| 20(na X X X X
Videos completed 21-Jul Wednesday
Sweeps pitch, CS/Denver broadcast, TBD
Media Release w/tour invite 26-Jul Monday
Social Media push START 28-Jul Wednesday
150 year Festival (Downtown) 31-Jul Saturday 1:00 8:00 |[festival slots ([filled as of 7/1/21 na 600 |Soda X prize X
Media - Bill Folsum special invite 2-Aug Monday 5:45 7:00 |Kirk NA NA 1 1 1
Carollo trailer visit 2-Aug Monday 1:00 Donene NA NA 3
1 CSU - Water, WW Operations Tour 1 3-Aug Tuesday 8:00 9:00 Melissa Sage Birgit 32 20 19 X
Tour Guide Training (mandatory) 3-Aug Tuesday 1:00 3:00
1 Media 4-Aug Wednesday 10:30 11:30 |Tara Kirk Donene ? 16 16
1 General Public Tour #1 5-Aug Thursday 10:00 11:00 |Birgit Jerry Lisa 19| 13 8 X X X
1 RDM All-Hands Tour 5-Aug Thursday 1:30 3:00 [Tara Donene Lisa 29| 22 16 X
Buses @ the Brewery (Bristol) 7-Aug Saturday 11:00 3:00 ([Donene Jerry 40 X
1 General Public Tour #2 10-Aug Tuesday 1:00 2:00 (Tara Sage Lisa 15| 16 13 X X X
1 CSU Employees - General #1 12-Aug Thursday 9:00 10:00 |Melissa Jerry Sarah 18| 16 14 X
1 CDPHE/ CWCB/ Industry Professional 13-Aug Friday 11:00 12:00 |Donene Jerry Birgit 24 18 17 X X X
1 General Public Tour #3 14-Aug Saturday 10:00 11:00 |Birgit Bill NA 12| 11 8 X X X
1 General Public Tour #4 18-Aug Wednesday 11:30 12:30 |Birgit Sage Sarah 21| 23 20 X X X
1 Jacobs Engineering Tour 20-Aug Friday 1:30 2:30 (Kirk Kirk Lisa 8 8 8 X X X
1 General Public Tour #5 25-Aug Wednesday 9:00 10:00 |Tara Bill Sarah 14| 10 10 X X X
1 General Public Tour #6 31-Aug Tuesday 5:00 6:00 [Birgit Sage Sarah 17] 12 11 X X X
1 State Legislators #1 1-Sep Wednesday 9:00 10:00 |Kirk Jerry Donene 5 8 8 X X X
1 State Legislators #2 2-Sep Thursday 2:00 3:00 Donene Sage Lisa 8 3 6 X X X
Peak Producers Presentation 7-Sep Tuesday 4:00 7:00 |Jerry Ryan NA 50
1 General Public Tour #7 14-Sep Tuesday 12:00 1:00 |[Birgit Bill Sarah 22| 19 18 X X X
1 CSU Employees - General #2 15-Sep Wednesday 9:00 10:00 |Tara Shaun Sarah 21| 13 13 X

Printed 2/22/2022



PureWater DPR TOUR Schedule PureWater DPR EVENT Schedule Presentations PureWater DPR COMMS Schedule
Tour length = 1 hour (intro, walk-through, Q&A,

Max tour participants is 24 1,000 ea 500ea 600ea 100ea 500ea
Tastings available after 7/15 Cat.3 Cat.2 Cat.1
Stickers,
ﬁ - Magnets,
o . w| Jar Blue
5| @ g,%, opener, Tuck & | pint | WET
Tour Guide 1 - |Tour Guide 2 - E E e Lip Toss & | glasses | Reuse
# of Tours What and How/Technical .;50 § % balm,bar | Mood | Cork and | activity
Needed [Who Tour Date |[Tour Day Start Time | End Time |Why of DPR  |process Logistics Guide & < = | coaster | cup |[Coaster| straw | book
1 School Tour - Doherty HS AP Biology 15-Sep Wednesday 1:00 2:30 Birgit Bill Sarah 32| 16|NA X
1 Colorado College Water Class 16-Sep Thursday 10:45 11:45 |Donene Gregg Lisa 22| 22 23
1 Private - ADA accomodation 17-Sep Friday 2:30 3:30 Donene Donene Donene 3 3 4 X X X
Carollo Photo Shoot 20-Sep Monday 8:00 10:00 ([NA NA Donene (water) 3 5 6
1 UCCS Water Class 21-Sep Tuesday 8:30 10:00 |Kirk Shaun Sarah 301 28 15 X
1 Scout Troop 40698 25-Sep Saturday 10:00 11:00 |Birgit Gregg NA 201 19|NA X X
stickers
1 School Tour - Rogers Elementary 28-Sep Tuesday 9:30 11:30 |Jane & Birgit |Gregg Sarah 44 38[NA only X
7 (5th fl
UB Water Tasting 29-Sep Wednesday 10:00 11:00 |NA NA Kirk/Donene 10 6/emp.) X
1 Friends of Mesa Road Garden 29-Sep Wednesday 9:00 10:30 |Birgit Gregg Lisa 15| 12 11 X X X
1 Carollo Staff Tour 30-Sep Thursday 2:00 3:00 ([Donene Kirk Birgit 10 10 9 X X X
Social Media - Cool Science Fest 30-Sep
Special water tasting requests 1-Oct Friday NA NA NA NA Donene 3